C(CEJ—’B//EERPﬁATION

5900 Schooner Street — Belleville, Ml 48111 — USA
TEL (800) 422-2558 — FAX (734) 665-9099

www. Eberbachlabtools.com

E6010.00 Shaker Power Unit
Two Speed 180/280 osc/min, 115 V, 60 Hz



http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:
- E6010.00 Two Speed Power Unit, 180 & 280 osc/min.

e NOTE

THE SHAKER SHOULD BE OPERATED INDOORS ONLY AND LESS
THAN 2000 METERS ELEVATION.

e NOTE
POSITION THE SHAKER SO THE POWER SWITCH CAN BE EASILY
ACCESSED IN CASE OF EMERGENCY SHUT DOWN.

e NOTE
THE SHAKER SHOULD BE POWERED UP AS SOON AS POSSIBLE TO
ENSURE NO DAMAGE HAS OCCURRED DURING SHIPPING.

e CAUTION
REPLACEMENT POWER CORD MUST BE AT LEAST 18AWG AND
300VAC RATED.

e CAUTION
LIFT UNIT WITH BOTH HANDS UNDER THE BOTTOM. DO NOT LIFT
UNIT BY TOP PLATFORM.

e CAUTION
ONLY USE THE SHAKER IN A MANNER AS DESCRIBED IN THIS
MANUAL. FAILURE TO DO SO MAY COMPROMISE THE SAFETY
FEATURES INCORPORATED IN THE UNIT.

e CAUTION
SERVICE SHOULD BE PERFORMED ONLY BY QUALIFIED/TRAINED
PERSONNEL. PLEASE DIRECT ANY QUESTIONS TO Eberbach
Corporation technical service @ 1-800-422-2558.

e CLEANING
When cleaning the shaker always turn the power off and disconnect the
power cord from the power source!
The unit may be cleaned using a damp cloth or any standard household or
laboratory cleaner to wipe down its outer surface. Do not use abrasive or
corrosive compounds to clean the shaker, as they may damage the unit.

If you have any doubts or inquiries concerning operation contact your
supplier or Eberbach Corporation technical service @ 1-800-422-2558.



TRANSPORT / LIFTING

The shaker should be lifted by the bottom of the power unit, never lift or transport
the shaker via the utility box or top plate.

INITIAL PREPARATION:

This shaker power unit is furnished without carriers. Prior to installation of any
carrier the unit should be run.

With the switch in the off position (center — off for E6010.00), plug the line cord

into a 115 Volt, 60 Hz source. Turn shaker on by moving switch to the “Low”
position.

OPERATION:

Because an oscillating mechanism such as a shaker tends to “walk”,
caution must be exercised when installing it for use.

This shaking apparatus must be placed on a rigid bench or table, or
directly on the floor. Suction type rubber feet are provided; therefore, the surface
must be free of cracks or voids and must be clean, especially free of dust, oil or
wax.

If the shaker starts “walking”, it may need to be cemented to the mounting
surface. At no time should the load exceed 40Ibs.

If it is necessary to cement the shaker to a mounting surface, we suggest
the use of a rubber bonding cement. When applying rubber a bonding cement,
follow manufacturer’s directions.

To move the shaker after it has been cemented to a surface, it is
necessary to free the feet with a sharp knife or razor blade to keep from
damaging the feet.

For optimum operation of this shaking apparatus and for long trouble-free
life, it is recommended that a minimum load be placed in the shaker when used.

OILING AND ALL MAINTENANCE CAN BE PERFORMED BY REMOVING
EITHER THE FRONT OR REAR HOUSING PANEL.




BELT INSPECTION:

Inspect the belt at each oiling period and replace if broken or if cords are
exposed and frayed. Small outer fabric breaks are not harmful.

BELT REPLACEMENT AND ADJUSTMENT:

To replace the belt, loosen the motor screws and remove the belt, then
install a new belt. Tighten the motor screws, but do not tighten the belt to the
point where the bearings will be overloaded. Once the belt is tight, the operator
should be able to press lightly on the middle of the belt and cause it to bow in an
amount equal to the width of the belt.

LUBRICATION:

See exploded view of shaker power unit for points of lubrication. Use a good
grade of SAE #30 oll.

Lubrication when shaker is used in continuous duty applications of 100 hours or
more:

A. Oil the crank bearing through the hole in the center of the bearing bracket
every 3 months.

B. Oil the 8 bearings located at the top and bottom of each of the 4 rocker arms
every 3 months. Place oil on the shaft next to the bearing.

C. Oil the connecting rod bearings every 3 months. Place oil on the shaft next to
the bearing at the upper end and at the crank end of the connecting rod.

Lubrication when shaker is used for intermittent duty:

A. Oil the crank bearing through the hole in the center of the bearing bracket
every 6 months.

B. Oil the 8 bearings located at the top and bottom of each of the 4 rocker arms
every 6 months. Place oil on the shaft next to the bearing.

C. Oil the connecting rod bearings every 6 months. Place oil on the shaft next to
the bearing at the upper end and at the crank end of the connecting rod.



REPLACEMENT PARTS LIST FOR E6010.00

PART NO. DESCRIPTION QTY.
4283.2 3L290R V-BELT GATES #1290 1
4351 COLLAR 2
4487 8" PULLEY X 1/2" BORE, 7.66" PITCH 1
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 4
6063.1 CABLE TIE MOUNT, HOLE DIA (.025 - .125") 4
6063.2 CABLE TIE 3
6129 FUSE, 5AMP TIME DELAY 1
6131.1 FUSE HOLDER 1
6272 AC POWER INLET 1
6518 SWITCH 1
6649 115V POWER CORD, TYPE B PLUG 1
6800.5 LOGO PLATE 1
7051.1 MOTOR 1/6 HP, 1725/1140 RPM 1
7568 #4-40 X 1/4" SIS PAN HD. MACHINE SCREW 2
7617 #6-32 X 1/2" SIS ROUND HD. MACHINE SCREW 2
8279 #10-32 X 3/8" SELF LOCKING BOTTEN HD. SOCKET SCREW 8
8285 #8-32 X 1/4" S/S TRUST HD. SCREW 16
8323 1/4"-20 X 3/16" SET SCREW 1
8518 1/4"-28 X 3/4" HEX HEAD SCREW 4
8528.4 5/16"-24 X 1/2" HEX HEAD SCREW 4
9175 #4-40X.25" PAN HD. SHEET METAL SCREW 2
9206 #6-32 NYLON LOCK NUT 2
9217 #4-40 S.S NYLON LOCK NUT 2
9235 #8-32 S/S MACHINE SCREW NUT 2
9271 1/4"-28 GRADE 5 HEX NUT 4
9437 1/4" OVERSIZE WASHER 8
9438 5/16" SAE WASHER 4
9609 FIBER WASHER, 0.391 X 0.625 X 0.032 10
9627.5 DELRIN WASHER, 0.515 X 0.885 X 0.067 1
EP6000.037 SWITCH ESCUTCHEON 1
EP6000.565A ROCKER ARM AND SPACER ROD ASSEMBLY 2
EP6010.036 OK-12 PULLEY 1
EP6010.500A FRONT PANEL ASSEMBLY 1
EP6010.501A BACK PANEL ASSEMBLY 1
EP6010.505A BASE ASSEMBLY 1
EP6010.525A BEARING BLOCK AND CRANK ASSEMBLY 1
EP6010.655A WIRING HARNESS ASSEMBLY 1



EP6015.512A TOP PLATE ASSEMBLY
EP6015.529A CONNECTING ROD ASSEMBLY

CARRIERS AND ACCESSORIES

E6040.00 Utility Box Carrier

E6042.00 Crosswise Bar Clamp

E6044.00 Lengthwise Bar Clamp

E6047.00 Box Carrier with Plexiglass Cover
E6061.00 Shaker Platform

E6090.01 10 ML ERLENMEYER FLASK HOLDER
E6090.02 25 ML ERLENMEYER FLASK HOLDER
E6090.05 50 ML ERLENMEYER FLASK HOLDER
E6090.12 125 ML ERLENMEYER FLASK HOLDER
E6090.25 250 ML ERLENMEYER FLASK HOLDER
E6090.50 500 ML ERLENMEYER FLASK HOLDER
E6090.60 1000 ML ERLENMEYER FLASK HOLDER
E6090.65 1500 ML ERLENMEYER FLASK HOLDER
E6090.70 2000 ML ERLENMEYER FLASK HOLDER
E6090.75 2500 ML LOW FORM FLASK HOLDER
E6090.78 2800 ML FERNBACH FLASK HOLDER
E6090.90 4000 ML ERLENMEYER FLASK HOLDER
E6090.92 6000 ML ERLENMEYER FLASK HOLDER
E6095.25 250 ML SEPARATORY FUNNEL HOLDER
E6095.50 500 ML SEPARATORY FUNNEL HOLDER
E6095.60 1000 ML SEPARATORY FUNNEL HOLDER
E6095.70 2000 ML SEPARATORY FUNNEL HOLDER

Visit us at www.Eberbachlabtools.com for a complete list of shakers and accessories.



P0 " 8Te%93

ON L3V

HIANVHS TVIIHdID3Y d33dS a3XId

NOIlLVdOdad 0O HOv83ad3da3]

ONI¥Y38 Q0¥ ONILDINNOD [ ]

$30V1d 8 ‘SONI¥VIE WAV ¥3400¥ [ € |

400718 ONIFYIE INVAD [ V|

1O 0€ #3VS 39N
SINIOd NOILYDdIan

vi| 1 ATEWISSY 0¥ DNILIINNGD| V675’ ST@9d3
Vi| T ATGW355Y 31V1d dOL| VZ15 510943
vi| T SSINUVH DNIUIM| V559" BT9dd
ATEWISSY ;
vi| 1t ANVHY NV 310078 ONTy3g| Yo¢o 01e3d3
vi| T ATEWASSY 35va| V58S 81e9dT
Vi| 1 ATEWISSY T3NVd SDVa| Vies etedds
vi| T ATEW35SY TINvd INO¥d| Vees e1e9dd
vi| T A3TINd Z1-30| 9€0° 810943
INETERS :
val < Q0¥ ¥3IIVdS ONY Way ¥3yooy| ToO5 @ee9d3
CERI NOIHDLNIST HOLING| ZE0 0e89dT
706°0 X 588°0 5
va| 1 X STS'@ ‘HIHSYM NI¥13a a7LT96
7500 X
vi| el S29'0 X T6£°@ "HIHSYM HIAI4 6026
Vil ¥ WIHSYM IS .91/ BEV6
Vi| 8 GILvid ONIZ HIHSVM %71 7EV6
va| v LAN X3H S 3av¥D 8Z-.t/T 1426 /20000943
vi| 7 | 1NN M3I¥IS INIHOVW S/S TE-8# SET6 §8¢8
Vi| ¢ TNN WJ01AN 575 0v-T% 1176 ¢00'0109d4
vi| ¢ 1NN 307 NOTAN S/S ZE-9% 9076
MI935 TVLIW
va| ¢ 133HS "QH NVd ,S7°XOv-T# SL16
ERRS :
vif v avaH X3H .Z/T X +2-.9T/S v’8z58 n..\‘l
ERRS
vi| ¥ AV3H X3H .0/€ X 82-.%/1 81S8 lwmmw A (3700L0943)
va| T M3¥DS 135S .9T/€ X 0Z-.v/T €768 7429 / 5000545,
(620°0009d3 )~
RERRE o
Va1 9T | -y isnWL S/S .b/T X ZE-8# 5828 6019 -
M3YIS 13NI0S "QH NILLOG
va| 8 ONINJO01 4735 .8/€ X CE-OT# 6428
Vil z MI¥IS INIHOVW Yy L'LELD
“QH ONNOY S/S .2/T X ZE-O#
MIUIS INTHIVH ) CEED
val ¢ “OH NYd S/S /T X Br-v# 895Z| (9£0°010%4d3
. [RNTAY
vi| T WAH@TTT/SZLT dHO/T HOLOW T°TS0L|  pM3nos 13S
ER TIvid 0901 ERCEEE] JULDOT
vi[ T ON1d_ANV_Q@¥02 6799 (gees
vi| T HILING 8159 MIYOS 13§
CEA T3INI_43MOd OV 7129 Eliliole) |
vi| T 930100 35n4 T T€19 L8vy
va| T AVI30 TWIL dWvs Tasnd 5719
Vi| t 3L di7 775909
Vil ¥ TRAOW JTL 377D 172969
150d G3AVIGAL 8T
V3| Y | _91/5 /M dnD NOTLINS .GL°€ 8C5S
HIL1d .99°L (520510943
vap ot ‘3408 .Z/T X AJ1INd .8 L8¥Y 520510943
vi| ¢ TARLE) 5533
WON| ~ ALD NOILd187530 ONYJed

(OEZeI0%D)

AT
896/
6’0089

100010943

£20°0009d3




. "ON 1Hvd W assIAIY
VvS09'0L093 wm%w_”mmo _ _ _
‘WSY —. abay _ HEINIA
‘gvd
QzZ0Z/eliy | AMHa = \ avos RGeS
—avg | pasa]| /N -

AN LHvd

AVHOVIQ V21410313

AlEWISEY

WS NOILVHOdUH00 HIvE8u3g3d

JLNNIN H3d "0X3 08¢ 1O 081
ZH09 ‘NSl L 33dS OML

2R
N
@\N
¢

0

(L¥0'0L09d3)

dvyls

(WoLLog)

(8159) HO1IMS

or

=

mnzo@mu/ M
LINOYS
|mv
@..@u JAIND h
O Z aND
(1'1502)
VA2 AN A
1M G
(z129)
w_m (3aI1snn
ad v
(1L'L€19) ~™3A10H
(6219) :33N4
Mg € TAND
ad 1 ZANd
N \_
NG ¢

O

(dol)




	TEL (800) 422-2558 – FAX (734) 665-9099

